
 



2 | W a t e r  T r e a t m e n t  P l a n t  O p e r a t i o n  P r o c e s s e s  I  
 

Water Supply and Demand in California 
 
 
 
 
 
 

An Open Educational Resources Publication by College of the 
Canyons 

 
 

Created by Vincent Titiriga 
 
 

Editor: Alexa Johnson 
Cover: Ian Joslin  

 
 

Version 1.3 
 
 

2019 
 
 

  

https://koolkoalaj.com/


3 | W a t e r  T r e a t m e n t  P l a n t  O p e r a t i o n  P r o c e s s e s  I  
 

Acknowledgements 
 

College of the Canyons would like to extend appreciation to the following 
people and organizations for allowing this textbook to be created: 

 
 

California Community Colleges Chancellor’s Office 
Chancellor Dianne G. Van Hook 
[...]
byproduct formation (DBP). Chemical disinfectants used in water treatment that form DBP’s are 

chlorine, chlorine dioxide, chloramines, and ozone.  The Stage 1 disinfectant byproduct rule 

established MCL’s for trihalomethane (TTHM), haloacitic acid (HAA5), chlorite, and bromate. 

Compliance is set up on a running annual average for TTHM, HAA5, and Bromate and on a 

monthly average for chlorite. The rule also set up maximum disinfection levels for chlorine, 

chloramines, and chlorine dioxide.  

The Stage 2 disinfectant byproduct rule applies to all community and nontransient 

noncommunity water systems that add a chemical disinfectant or purchase treated water that 

has a chemical disinfectant. The purpose of the Stage 2 rule is to monitor local sampling of 

individual connections. Some parts of the water system have less movement, therefore they 

are more susceptible to DBP formation. The Stage 2 rule covers TTHM and HAA5 and has the 

same MCL as the Stage 1 rule. See chart on the following page: 

Disinfectant Residual MRDL* as mg/L Compliance Based On 

Chlorine 4.0 mg/L Running annual average RAA 

Chloramines 4.0 mg/L Running annual average RAA 

Chlorine Dioxide 0.8 mg/L Daily samples  

*Maximum residual disinfectant level 

https://commons.wikimedia.org/wiki/File:Fitting1537.JPG
https://commons.wikimedia.org/wiki/User:Borsi112
https://creativecommons.org/licenses/by-sa/3.0/deed.en


39 | W a t e r  T r e a t m e n t  P l a n t  O p e r a t i o n  P r o c e s s e s  I  
 

Disinfection Byproduct Maximum Contaminant 

Level 

Compliance Based On 

Trihalomethane .080 mg/L (80 ppb) Running annual average 

Haloacetic acid .060 mg/L (60 ppb) Running annual average 

bromate .010 mg/L (10 ppb) Running annual average 

chlorite 1.0 mg/L (1 ppm) Monthly average  

*ppb- parts per billion ppm- parts per million 

Consumer Confidence Reports 

The public has a right to know what is in their drinking water. As you continue to read through 

the text you will notice that a lot of the terminology is quite a mouthful. In 1998 consumer 

confidence reports were made available to the public for transparency. Eight groups of 

information were added to the report: 

 System information including contact info 

 Different sources of water (i.e. lakes, wells, rivers) 

 Definitions non water personnel can understand including MCL’s, MCLG’s and 

treatment techniques 

 Any detected contaminants in system along with a listing of the possible health effects 

if limits and goals are not met 

 Non-regulated contaminants found 

 List of violations if they occurred 

 Variances and exemptions 

 Educational tools for contaminants and effected populations  

The internet has made it possible for water treatment facilities to post information monthly on 

company websites; however a consumer confidence report will be mailed/electronically 

delivered to its customers on a yearly basis.   

Flow Rate Calculation 

The flow rate calculation will be one of the most frequently used in water math. This calculation 

tells us a lot about what is going on in our water system. Common flow rates you will see are 

Gallons per Minute (GPM), Cubic Feet Per Second (CFS), Million Gallons a Day (MGD), and Acre 

Feet per Year (AFY). Water operators use flow rates for different purposes. If you were running 

a small treatment plant, you might use GPM or CFS in your day to day operations but when 

looking at water produced throughout the entire month or year, calculating in Acre Feet may be 

more appropriate. Like any algebraic formula there will be an unknown factor you are solving 

for. In the case of a flow question, there will be 3 values, two known and one unknown.   



40 | W a t e r  T r e a t m e n t  P l a n t  O p e r a t i o n  P r o c e s s e s  I  
 

 

Flow Rate Equation 

Flow Rate = Volume ÷ Time  

The algebraic “Wheel” is a very effective way 

to solve many water math problems. Those 

students with more “mechanical” minds may 

find this way of solving math problems 

easier. Below is an example of how to solve a 

flow rate equation with both methods.  

 

Example 1 

In 4 hours a water tanks volume increases by 30,000 gallons. What was the flow rate of the 

water entering the tank? Express in gallons per minute.  

 

Flow Rate=
Volume

Time
      

𝐹low Rate=
30,000 gallons

4 Hours
   

    
   7,500 gallons

1 Hour
            

7,500 gallons

1 Hour
=

1 Hour

60 min
            

 

=
125 gallons

minute
 

 

 

  

We can also use the Flow Rate calculation to solve for volume or time. 

Example 2 - Solve for Time 

How long will it take to drain a 100,000 gallon storage tank where the water is exiting at 2,500 

Gallons per minute? 

𝑇𝑖𝑚𝑒 =
100,000 gal

2,500 GPM
    =

40 minutes
       

(Always put the unknown in the left part of the formula so your factors cancel out 

properly.  



41 | W a t e r  T r e a t m e n t  P l a n t  O p e r a t i o n  P r o c e s s e s  I  
 

Example 3 - Solve for Volume 

Your water tank pump is set to run for 90 minutes. Your pump output is 3,000 GPM. How many 

gallons of water will enter the tank?  

Volume = 3,000 GPM 𝑥 90 min    

Volume= 270,000 gallons 

Example 4 

A water tank’s full capacity is 500,000 gallons. The operator will bring the tank down to half full 

in an 8-hour period. What is flow rate of the water exiting the tank? 

(Note: The state gets very creative with their test questions. Remember to read the 

question multiple times before solving. Don’t be the test taker that uses 500,000 gallons 

in the equation instead of 250,000 gallons!) 

Flow Rate =
250,000 gallons

8 hours
  Flow Rate =

31,250 gallons

1 Hour
 

31,250 gal

1 Hour
=

1 Hour

60 min
   = 520.83 GPM  

  



42 | W a t e r  T r e a t m e n t  P l a n t  O p e r a t i o n  P r o c e s s e s  I  
 

Chapter Review 

1. A disease causing microorganism 

a. Pathogen  

b. Colilert 

c. Pathological  

d. Turbidity 

 

2. According to Surface Water Treatment Rule, what is the combined inactivation and 

removal for Giardia? 

a. 1.0 Logs 

b. 2.0 Logs 

c. 3.0 Logs  

d. 4.0 Logs 

 

3. What is the equivalency expressed as a percentage for the SWTR inactivation and 

removal of viruses? 

a. 99.9% 

b. 99.99%  

c. 99.0 % 

d. 99.999 % 

 

4. A water agency that takes more than 40 coliform samples must fall under what 

percentile? 

a. 10% 

b. 7% 

c. 5%  

d. No positive samples allowable 

 

5. The multiple barrier treatment approach includes 

a. Sterilization and filtration 

b. Disinfection and filtration  

c. Disinfection and sterilization 

d. Infection and filtration 

 

 

 

 

 



43 | W a t e r  T r e a t m e n t  P l a n t  O p e r a t i o n  P r o c e s s e s  I  
 

6. The maximum disinfectant residual allowed for chlorine in a water system is  

a. .02 mg/L 

b. 2.0 mg/L 

c. 3.0 mg/L 

d. 4.0 mg/L  

 

7. How do water agencies monitor the effectiveness of their filtration process? 

a. Alkalinity  

b. Conductivity 

c. Turbidity 

d. pH 

 

8. What is the disinfectant byproduct caused by ozonation? 

a. Trihalomethanes  

b. Bromate  

c. Chlorite 

d. No DBP formation  

 

9. Haloacitic Acids are also known as 

a. TTHM 

b. HOCL 

c. Chlorite 

d. HAA5  

 

10. What is the MCL for trihalomethanes?  

a. .10 mg/L 

b. .06 mg/L 

c. .08 mg/L  

d. .12 mg/L 

 

11. What is the MCL for Haloacitic Acids? 

a. 100 ppb 

b. 60 ppb  

c. 80 ppb 

d. 120 ppb 

 

 

 



44 | W a t e r  T r e a t m e n t  P l a n t  O p e r a t i o n  P r o c e s s e s  I  
 

12. What is the MCL for bromate? 

a. .010 mg/L  

b. .020 mg/L 

c. .030 mg/L 

d. .040 mg/L 

 

13. A treatment plant operator must fill a clearwell with 10,000 ft3 of water in 90 minutes. 

What is the rate of flow expressed in GPM? 

a. 111 GPM 

b. 831 GPM  

c. 181 GPM 

d. 900 GPM 

 

14. A water tank has a capacity of 6MG. It is currently half full. It will take 6 hours to fill. 

What is the flow rate of the pump? 

a. 3,333 GPM 

b. 6,333 GPM 

c. 8,333 GPM 

d. 16,666 GPM 

 

15. A clearwell with the capacity of 2.5 MG is being filled after a maintenance period. The 

flow rate is 2,500 GPM. The operator begins filling at 7 AM. At what time will the 

clearwell be full? 

a. 10:00 PM 

b. 10:40 PM 

c. 11:00 PM 

d. 11:40 PM  

 

  



45 | W a t e r  T r e a t m e n t  P l a n t  O p e r a t i o n  P r o c e s s e s  I  
 

CHAPTER 4 – COAGULATION AND 

FLOCCULATION 
One of the most important   steps in the water treatment process is the removal of suspended 

solids. The two-part process in water treatment involves chemical deactivation and physical 

removal of pathogenic organisms. The physical removal of pathogens is accomplished in several 

steps. The first two steps include the processes of coagulation and flocculation. In this process 

colloidal particles are destabilized to gather all the suspended material together. They can also 

be referred to as nonstable solids.  This process increases particle sizes which assists in removal 

during the filter process. The larger floc particles will be removed during the sedimentation and 

filtration process. Coagulation occurs very quickly in the rapid mix or flash mix process. The 

flash mix process only lasts several seconds as the coagulant rapidly mixes and reacts with the 

raw untreated water. The floc will gain in size during the second step of flocculation. Filtration 

cannot occur without proper coagulation and flocculation.  

 

Image of water treatment by the EPA is in the public domain 

After reading this chapter you should be able to identify and explain the following:   

 Coagulant types 

 Coagulation chemistry 

 Mixing systems for both coagulation and flocculation 

 Flocculation process theory 

 Pounds formula   

https://www.cdc.gov/healthywater/drinking/public/water_treatment.html
https://www.epa.gov/


46 | W a t e r  T r e a t m e n t  P l a n t  O p e r a t i o n  P r o c e s s e s  I  
 

Coagulant Types 

In general, two types of coagulants are used during coagulation. A primary coagulant and a 

coagulant aid will be used during the rapid mix process.  The colloidal surfaces are negative thus 

positively charged metal salts are used as primary coagulants. The coagulant dissolves in water 

and ionizes. To ionize is when a molecule loses or gains an electron to form an ion. The three 

most common coagulants used in water treatment are Aluminum Sulfate (Alum), Ferric Sulfate, 

and Ferric Chloride. The most commonly used primary coagulant in water treatment is Alum 

because of its wide availability and affordability.  

Synthetic polymers are often used as a coagulant and filter aid but have also been used as a 

primary coagulant. Operators use different charged groups of polymers known as cationic 

(positive), anionic (negative), and nonionic (without ionizable groups). Coagulation aids assist in 

the building of settable floc.  

Important things to consider when choosing a polymer: 

 Overdosing a polymer can decrease the efficiency of the coagulation process and cause 

filter binding and increased headloss in filters. 

 Not all supply water is created equal. Every single water source has different chemistry 

and jar tests must be performed to see what polymer works best with the specific 

source water. 

 There is no widespread standard for choosing a polymer. Different states have chemical 

approval standards that must be met.  

 The addition of chlorine can effect polymer effectiveness.  

 As with any chemical, there is a dosage limit. 

Chemistry 

Like many processes in water treatment, the theory of coagulation is very complex. As an 

operator you should have a basic understanding of the chemistry involved in each process. The 

coagulant added to the water will react with the alkalinity in the water to form insoluble floc. 

Insoluble is something that will not dissolve. If the floc is not formed properly, then operators 

cannot effectively remove pathogens from the treated water. Alkalinity is not the same as pH. 

This gets very confusing as “alkaline water” has become a more widely popularized marketing 

term. Alkalinity is the water’s ability to neutralize an acid based on its makeup of carbonate, 

bicarbonate, or hydroxide. The measure of alkalinity is the amount of acid that would have to 

be added to water to lower the pH to 4.5 and there is where the confusion arises.  

Coagulation is most effective in the pH range of 5-7 because of the waters ability to react with 

alkalinity. In this range the water tends to buffer or stay in the same pH range and will allow the 



47 | W a t e r  T r e a t m e n t  P l a n t  O p e r a t i o n  P r o c e s s e s  I  
 

complete mixing of coagulant chemicals. If the raw water has a low pH, agents such as soda ash 

can be added to increase the pH.  

Proper water quality tests must be performed by operators to promote the proper addition of 

coagulant chemicals. Under dosing coagulants will cause problems with floc formation while 

over dosing coagulants can cause clogging during the filter process. Clogged filters lead to head 

loss problems in the filters and increased filter washing.  

Mixing 

As noted earlier the coagulation process is completed within a matter of seconds. Mixing can be 

achieved by utilizing hydraulic mixers, mechanical mixing, diffusers, or pumped blenders. 

Hydraulic mixers use flow to achieve mixing. This kind of mixing requires enough flow to create 

a disturbance in the water to achieve proper mixing. Mechanical mixers require the greatest 

amount of energy because they require an electrical source to achieve mixing. Diffusers apply 

uniform flow during the coagulation process but may require many adjustments after flow 

changes. Finally, pumps can be used to push coagulant into water flow. Mixing can occur in a 

basin, channel or pipeline.  

Flocculation 

Flocculation is the slow mixing process that causes smaller particles to merge into larger 

particles that settle more easily. The particles are then more easily removed in the 

sedimentation and filtration process. The process of flocculation is achieved by controlling the 

rate of impacts between particles as they gain size. Floc size can range between .1 mm-3 mm. 

The size of the floc produced depends on which type of treatment process is utilized at a 

specific plant. It is important that floc has good size but also density so the floc will not shear 

during the sedimentation and filtration process. This process is much longer than coagulation 

lasting roughly 15-45 minutes.  

 
The coagulation–flocculation process by The Open University and partners is licensed under CC BY-NC-SA 4.0 

http://www.open.edu/openlearncreate/mod/oucontent/view.php?id=80015&section=4.3
http://www.open.edu/openlearncreate/
https://creativecommons.org/licenses/by-nc-sa/4.0/


48 | W a t e r  T r e a t m e n t  P l a n t  O p e r a t i o n  P r o c e s s e s  I  
 

Shown Above: The flash mix portion is also known as coagulation. The chemicals are added 

together and the process occurs within seconds. After flash mix, the water heads to the 

flocculation basins to allow floc particles to gather in size.  

Mechanical flocculators can be installed both horizontally and vertically. The horizontal type 

utilizes paddle style mixers while the vertical style mixers can include paddle, turbine, and 

propeller style mixers. The shape and size of a flocculation basin is determined by the type of 

mixing used and the adjacent structures such as the sedimentation basins. Flocculation basins 

are usually split into 3 compartments. The speed of the mixing is decreased in each 

compartment to prevent the particles from breaking apart as they become larger.  If the 

particles break apart during flocculation, the particles will place a heavier burden on the filters 

during the filtration process causing lower filter run times. This phenomenon will be discussed 

in further detail in chapter #6.  

Monitoring and Process Control 

The coagulation and flocculation process requires a great amount of attention to detail along 

the way. An operator cannot just set a dose and “hope” everything works out. Water quality 

can change frequently and operators must ensure they are on top of changing conditions. One 

way an operator can achieve this is through jar testing. This is a laboratory procedure that finds 

the best coagulant dose based on water quality conditions.  

 

Image of a jar test by Jigchen L. Norbu is licensed under CC BY-SA 4.0 

The efficiency of water treatment plants is determined by the combined effluent turbidity 

reading. Individual filter efficiency is also closely monitored. This will be discussed at length in 

the filtration chapter of the text, but it’s important to have a basic grasp of that concept at this 

https://upload.wikimedia.org/wikipedia/commons/0/02/Jar_Test_for_Coagulation.jpg
https://commons.wikimedia.org/w/index.php?title=User:Jigchen_L._Norbu&action=edit&redlink=1
https://creativecommons.org/licenses/by-sa/4.0/deed.en


49 | W a t e r  T r e a t m e n t  P l a n t  O p e r a t i o n  P r o c e s s e s  I  
 

point in the treatment process. Water treatment is a lengthy process. What’s occurring right 

now can have grave impacts down the line in the treatment process. Because of this 

consideration, jar testing and plant monitoring is all the more critical. Jar testing and laboratory 

grab sampling ensures the water which is theoretically being treated now, will be safe when 

entering the distribution system hours from now. 

During abnormal conditions, it is important for operators to take notes and inform senior 

operators and/or a supervisor. Record keeping is important because operators can go back to 

notes used from previous experiences. For example, a large rain event has changed the influent 

turbidity entering the treatment plant. A similar event happened three years prior and the 

influent turbidity is very similar to the ones operators are seeing currently. Wouldn’t it be nice 

to have a record of what the operators did three years ago? Hopefully the operations staff from 

three years ago noted changes in coagulant dose, mixing speeds, chlorine demand, and other 

significant plant changes.  

Enhanced Coagulation 
The enhanced coagulation process is used to remove natural organic matter by adjusting the pH 

and coagulant dose to remove the greatest amount of suspended matter during the treatment 

process. The addition of acid is used to achieve the proper pH unlike sweep treatment were the 

operator overdoses the coagulant to achieve the correct pH range. Enhanced coagulation 

occurs at a lower pH. and accordingly will see improvements in treatment such as:  

 Humic and fulvic molecules separate better with lower pH. Humic and fulvic acids are 

organic acids commonly found in raw water sources 

 Less coagulant is required for treatment  

 Flocculation improves at a lower pH 

 Sulfuric Acid addition before coagulant is added preconditions organic matter 

The Pounds Formula (Chemical Dosage Problems) 

One of the most important calculations an operator will use is the “Pounds Formula.” The 

pounds formula can be used to solve water math problems including milligrams per liter to 

pounds per day, feed rate, chlorine dosage, percent strength, and dilution calculations. The 

formula for the pounds calculations is: 

Feed Rate (lbs/day) = dosage (parts per million) × Flow Rate (million gallons per day) × 8.34 

lbs/gal 

Below is the pounds formula expressed in a mechanical wheel. The mechanical wheel can be 

used to solve a chemical dosage problem by plugging in the given information and then 

multiplying or dividing as indicated to determine the solution.  For an example: A treatment 



50 | W a t e r  T r e a t m e n t  P l a n t  O p e r a t i o n  P r o c e s s e s  I  
 

plant will produce 2 MG a day. The chlorine dose is 3.0 mg/L. How many pounds of chlorine will 

the operator use? 

  

Feed Rate = 3.0 × 2 × 8.34 

Feed Rate = 50 lbs/day 

It is important to note that when using the pounds formula, the water production is always 

expressed in MGD. For example, a problem may ask what the chlorine production is for a water 

treatment plant that produces 1,000,000 gallons a day. This is the easiest expression because 

1,000,000 ÷ 1,000,000 = 1.  

EX: A water treatment operator must super chlorinate a 650,000 gallon tank at 50 ppm. 

How much chlorine must the operator add?  

50 × .65 × 8.34= 271 pounds  

* You must divide 650,000 by one million to get .65 to solve the equation. Round to the 

nearest tenth or hundredth place to get the most accurate answer. Remember you must 

show all work during exams to get credit but the format is still multiple choice so be 

careful when rounding.  

 

 

 

 



51 | W a t e r  T r e a t m e n t  P l a n t  O p e r a t i o n  P r o c e s s e s  I  
 

Practice Pounds Formula Problems  

Example 1 

The dry alum dosage rate is 15 mg/L. The daily flow rate of a treatment plant is 5 MG. How 

many pounds of dry alum per day is required? 

Feed Rate= 15 mg/L × 5 MGD × 8.34 lbs/gal 

Feed Rate = 625.5 lbs/Day 

* This sample problem is pretty simple. Plug the numbers into the equation and multiply 

to get your answer.  

Example 2 

A treatment plant uses 300 lbs of alum a day. The plant output is 2,500,000 gallons a day. What 

is the dose? 

Step 1: 2,500,000 ÷ 1,000,000 = 2.5 MGD 

 

Dose=
300 lbs/day

2.5 × 8.34
         Dose =

250

20.85
   Dose = 12 mg/L 

Example 3  

How many pounds of 65 % available chlorine must an operator add to a treatment plant with a 

dose of 3.0 mg/L and a plant output of 5 MGD? 

* Start the equation as you normally would. Since you are adding a solution of chlorine 

that is not 100 percent an extra step is needed to solve the problem. Remember, if the 

chlorine solution is not 100 percent available chlorine you are going to need more to 

dose properly!!!  

Feed Rate= 3.0 × 5 × 8.34= 125 lbs/Day 

Next you will need to make an adjustment based on chlorine strength 

 (.65)(× lbs/Day)= 125 lbs/Day 

𝑥 =
125

. 65
 

x = 192 lbs/Day  

Note: If the number is smaller than your original number you multiplied instead of 

dividing. You will always need more chemical if it’s not 100% strength.  



52 | W a t e r  T r e a t m e n t  P l a n t  O p e r a t i o n  P r o c e s s e s  I  
 

Example 4 

A water tank that is 30 ft high and 100 f in diameter must be dosed at 50 ppm for disinfection. 

How many pounds of 65% calcium hypochlorite must be added to dose the tank? 

 

.785 × 100FT × 100FT × 30FT × 7.48 Gal/ft3 = 1,761,540 Gallons 

 1,761,540 Gallons/ 1,000,000= 1.76MGD 

Feed Rate = 50 × 1.76 × 8.34= 733.92 pounds/Day 

(.65)(x)= 734 

𝑥 =
734

.65
                  x = 1129 lbs 

  



53 | W a t e r  T r e a t m e n t  P l a n t  O p e r a t i o n  P r o c e s s e s  I  
 

Chapter Review 

1. The optimal coagulant dose is determined by a 

a. Chlorine Test 

b. Flocculation test 

c. Jar Test  

d. Coagulation test 

 

2. The most common primary coagulant is  

a. Alum  

b. Cationic polymer 

c. Fluoride 

d. Anionic polymer  

 

3. Bacteria and Viruses belong to a particle size known as 

a. Suspended 

b. Dissolved 

c. Strained 

d. Colloidal  

 

4. The purpose of coagulation is to  

a. Increase filter run times 

b. Increase sludge  

c. Increase particle size 

d. Destabilize colloidal particles  

 

5. The purpose of flocculation 

a. Destabilize colloidal particles  

b. Increase particle size  

c. Decrease sludge  

d. Decrease filter run times  

 

6. Primary coagulant aids used in treatment process are 

a. Poly-aluminum chloride 

b. Aluminum sulfate 

c. Ferric chloride 

d. All of the Above  

 

 



54 | W a t e r  T r e a t m e n t  P l a n t  O p e r a t i o n  P r o c e s s e s  I  
 

7. Flocculation is used to enhance   

a. Number of particle collisions to increase floc  

b. Charge neutralization 

c. Dispersion of chemicals in water 

d. Settling speed of floc 

 

8. If there is a problem with floc formation, what would you consider changing? 

a. Adjust coagulant dose 

b. Stay the course 

c. Adjust mixing intensity 

d. Both A & C  

 

9. Which step in the treatment process is the shortest? 

a. Filtration 

b. Sedimentation 

c. Flocculation 

d. Coagulation 

 

10. To lower the pH for enhanced coagulation the operator will add 

a. Chlorine 

b. Sulfuric acid 

c. Lime 

d. Caustic Soda 

 

11. The flocculation process lasts how long? 

a. Seconds 

b. 5-10 minutes 

c. 15-45 minutes  

d. Over an hour  

 

12. The function of a flocculation basin is to  

a. Settle colloidal particles 

b. Destabilize colloidal particles  

c. Mix chemicals  

d. Allow suspended particles to grow  

 

 



55 | W a t e r  T r e a t m e n t  P l a n t  O p e r a t i o n  P r o c e s s e s  I  
 

13. A treatment plant has a maximum output of 30 MGD and doses ferric chloride at 75 

mg/L. How many pounds of Ferric Chloride does the plant use in a day? 

a. 18,765 

b. 17,765 

c. 19,765  

d. 16,765  

 

14. A treatment plant uses 750 pounds of alum a day as it treats 15 MGD. What was the 

dose rate?  

a. 4 mg/L 

b. 5 mg/L 

c. 6 mg/L  

d. 7 mg/L  

 

15. A treatment plant operates at 1,500 gallons a minute and uses 500 pounds of alum a 

day. What is the alum dose? 

a. 18 mg/L 

b. 28 mg/L  

c. 8 mg/L 

d. 38 mg/L 

  



56 | W a t e r  T r e a t m e n t  P l a n t  O p e r a t i o n  P r o c e s s e s  I  
 

CHAPTER 5 – SEDIMENTATION 
Sedimentation is the 3rd step in a conventional treatment process. It occurs after coagulation 

and flocculation and before filtration. Sedimentation removes suspended solids with the use of 

gravity by slowing the flow of water down to allow material to settle. The settleable solids fall 

to the bottom of the sedimentation basin reducing the load on the filtration process.  A 

sedimentation basin acts like a lake in the sense that it allows particles to settle naturally. 

Deeper lakes have much higher quality water entering the treatment plant because the water is 

able to “settle” for a longer period of time. Treatment plants which use imported water from 

higher turbidity water sources may be required to use conventional treatment with 

sedimentation for efficient treatment.  

 

Image of water treatment by the EPA is in the public domain 

After this chapter you should be able to identify and explain: 

 Sedimentation process 

 Zones of sedimentation basin 

 Types of sedimentation basins 

 Velocity Math problems 

 Detention Time 

https://www.cdc.gov/healthywater/drinking/public/water_treatment.html
https://www.epa.gov/


57 | W a t e r  T r e a t m e n t  P l a n t  O p e r a t i o n  P r o c e s s e s  I  
 

Factors affecting Sedimentation 

Several factors can affect the sedimentation process including physical and environmental 

conditions. Increased pretreatment may be necessary when adverse conditions are present. 

Factors that affect the sedimentation process include the shape and size of particles, the 

density of particles, water temperature, particle charge, dissolved substances in the water, 

environmental effects, and characteristics of the basin.  

As discussed in the previous chapter, smaller particles do not settle out easily and their size 

must be increased with coagulation and flocculation. The larger, denser particles created are 

called floc. Particles greater than .01 millimeters will settle in the sedimentation process. The 

shape of particles is also a consideration. Smoother particles with less jagged edges settle out 

quicker and easier.  

Temperature decreases will cause the settling rate to decrease. The settling rate or velocity 

decreases when the water temperature is colder. Chemical dosage rates need to be adjusted 